
EVALUATION OF A FILTER BACKWASH
RECOVERY PLANT TO ESTABLISH

GUIDELINES FOR DESIGN AND
FUTURE OPERATION

JJ Linde

WRC Report No. 920/1/03

Water Research Commission



Evaluation of a Filter Backwash Recovery Plant to Establish
Guidelines for Design and Future Operation

Final report

prepared for the

WATER RESEARCH COMMISSION

by

JJ Linde

Scientific Services

Rand Water

WRC Report No 920/1/03
ISBN No 1-77005-080-9

February 2004



Disclaimer

This report emanates from a project financed by the Water Research Commission (WRC) and is
approved for publication. Approval does not signify that the contents necessarily reflect the views
and policies of the WRC or the members of the project steering committee, nor does mention of
[...]
were achieved during run 1 with SPCs approaching 20 cfu per 100 mC and less. The worst

results were obtained during run 4 with SPCs of approximately 70 cfu/mc for UV doses of 29

to 41 mJ.cm"2. The median and average total coliform, faecal coliform, E coli and

bacteriophage counts were all zero after treatment at the dosages tested as given in Figure 17.

47



10000

1000

100

•s
CO

I
CO

Run 1 Run 2 Run 3 Run 4

• Before UV 017 mJ/cm2 ^20 mJ/cm2 ^24 mj/cm2
B(17+17)mJ/cm2 S(20+17) mj/cm2 •(24+17)_mJ/cm2__ . ^ ^ _ _ _

Figure 15: Effect of UV radiation on SPC of the sand filtered water from the filter backwash

recovery plant. Flow rates of approximately 25m /h were used.

c
o

10000

1000

100

10

17 20 24 17+17 20+17

Ultraviolet light dose (mJ/cm )

24+17

1 Minimum ^ Maximum n Median ^Average'

Figure 16: Comparison of the minimum, maximum, median and average SPC count after UV

radiation at doses obtained with a flow rate of approximately 25 m~/h flow.

48



I
o
O
S
_
_
•s

CO
•o

i
CO

100000

10000

1000

100

10

Run 1 Run 2 Run 3 Run 4 Run 5

• Before UV B29 mJ/cm2 °35 mj/cm2 ° 4 1 mJ/cm2
J3 (29+29) mJ/cm2 3(35+29) mW/cm2 »(41+29) mJ/cm2

Figure 17: Effect of UV radiation on SPC of the sand filtered water from the filter backwash

recovery plant. Flow rates of approximately 15 m /h were used.

A comparison of the median SPCs in Figure 18 at different UV doses indicates a reduction

with increasing UV dose for the single UV dose experiments (29 to 41 mJ.cm" ). The

opposite was observed for the double UV dose ([29+29], [35+29] and [41+29] mj.cm"").

More test work will be required to confirm the pattern and to explain the phenomenon. This

trend was not observed for the lower dosages as illustrated in Figure 16.

The SPC has reduced to 10 cfu/mC and less at UV doses of 93 to 130 mJ.cm"2, with the best

results achieved during runs 2 and 3. The median total coliform, faecal coliform, E coli and

bacteriophage counts were all zero after treatment at the dosages tested as shown in Figure 19.

The SPCs increase with increasing UV dose in the double UV dose experiments ([93+93],

[111+93] and [130+93] mJ/cm"2; Figure 20) as was observed for the results of experiments as

illustrated in Figure 18.

49



a

to

Q.

"S
to
c

29 35 41 (29+29) (35+29) (41+29)

Ultraviolet light dose (mj/cm )

I Minimum H Maximum E3 Median a Average

Figure 18: Comparison of the minimum, maximum, median and average SPC count after UV

radiation at doses obtained with a flow rate of approximately 15 m3/h flow.

10000

a iooo ^

3oo
<D

* - »
JO
Q_
•o
CO
XJ
c
m

55

100

Run 1 Run 2 Run 3

• Before UV • 93 mJ/cm2 E111 mJ/cm2 ° 130 mJ/cm2

B(93+93) mJ/cm2 3(111+93) mJ/crr»2 H(13O+93) mJ/crr»2

Figure 19: Effect of UV radiation on SPC of the sand filtered water from the filter backwash

recovery plant.

50



100

5
a.
"S
(0
T3
C
as

55

10

93 111 130 93+93 111+93 130+93

Ultraviolet light dose (mJ/cm )

E Maximum ED Median Q Average

Figure 20: Comparison of the minimum, maximum, median and average SPC count after UV

radiation at doses obtained with a flow rate of approximately 15 m3/h flow.

The SPC of the treated water was plotted against the UV dose from the results of the single

UV dose experiments. The minimum UV dose required to disinfect recovered spent filter

backwash to comply with the SANS 0241 (2001) guideline could be determined. Maximum

contaminant production limits as practiced at Rand Water is more stringent than the SABS

guideline, see Table 19 for the maximum microbiological contaminant limits.

Table 19: Maximum

Standard plate

count (cfu/mC)

10

contaminant

Total coliforms

(TC/lOOmC)

0

production limit goals

Faecal coliforms

(FC/ 100 mt)

0

at

E

Rand Water.

.coli (EC/100 mC)

0

Bacteriophages

(pfii/lOmC)

0

Disinfected potable filter backwash would be blended with chlorinated filtered water from the

main treatment process. Standard plate counts in the filter backwash could then be reduced

even further during the blending process, which would allow for higher maximum

microbiological contaminant levels for the UV disinfected filter backwash.

A UV dose of 25 mJ.cm'2 is guaranteed at the end of the lamps life. A reduction in UV dose

from 31 to 25 mJ.cm*2 could result in an approximate STP increase from 25 to 60 cru/mC.

51



The treated filter backwash (35MC/day) would be blended with chlorinated water from system

4 with a total capacity of 1800 Me/day. UV radiation is very effective against the other

microbiological determinants listed in Table 19 no problem is foreseen to reach the Rand

Water production standards, even at dosages as low as 20 mJ.m •2

1000

r 100
ou

1
Q.
•2
(0

"O
CO

CO

10

- - +- - -\

0 10 20 30 40 50 60 70 80 90 100 110 120 130 140

UV dose (mJ/cm2)

Figure 21: The effectiveness of various UV radiation doses tn relation to the median SPC of

the treated water.

The primary interest in UV radiation as a disinfectant is for the inactivation of protozoan cysts

and oocysts. Dosages lower than the design range suggested by the manufacturers (25 to 31

mJ.cm"2) are reported in literature to be effective against Giardia and Cryptosporidium [18,

19]. A small increase in chlorine dosage would be needed to maintain the microbiological

quality after blending to comply with the production limit at Rand Water. The chlorine

demand of the tillered water at the filter backwash recovery plant was determined to be the

same as filtered water from the main treatment process at Rand Water.

52



COST ESTIMATES

5.1 Ultra violet disinfection

A transmission (T10) of 80% was assumed and a dosage of 25mJ.cm"2 to provide the required

level of disinfection. The estimated capital and operating costs for a 50 MC/day plant are

outlined below.

Capital costs

(Recommended spares accompanying the equipment, air freight/training and commissioning,

freight clearing, transport, installation and all other local costs to complete turnkey

installation)

Total turnkey costs (Euro 132 000) R 973 200

Operating costs

The total energy requirement for the lamps is 34 kWh.

Annual electricity costs (R0,12/kWh) R 35 741

Annual lamp replacement costs (Euro 4600 @ R 7,10) R 32 660

Other maintenance materials (Euro 2400 @ R 7,10) RI7 040

Total annual operating costs excluding labour R 85 441

The operating costs of a 50 Me/day plant would be 0,468 c/kl.

53



CONCLUSIONS

A conventional treatment plant consisting of coagulation, phase separation and rapid gravity

sand filtration was evaluated for the treatment of spent filter wash water. An experimental

plant, comprising ozone, granular activated carbon, micro filtration and ultraviolet disinfection

for the further treatment of the recovered filter wash water was evaluated as part of the

project.

6.1 TREATMENT OF SPENT FILTER BACKWASH BY CONVENTIONAL

TREATMENT

The conclusions drawn from the investigation can be outlined as follow:

• The effectiveness of the unit treatment processes is illustrated in Table 20, which

summarises the reduction in the median values for standard plate count, turbidity, chlorine

demand and total organic carbon content.

Table 20: Water quality from different treatment stages expressed as the median
values of four water quality parameters.

Parameter

Standard plate count (cru/mC)

Turbidity (NTU)

Chlorine demand (mg/t)*

Total organic carbon (mg/C)

Treatment Process

Coagulation

1600

352

1,8

4.5

Clarification

307

6,52

1,7

4.5

Sand filtration

163

0.18

1.0

3,8

*4 mg/C chlorine - 15 minutes contact time

Filtered water turbidities of less than 0,3 NTU were achieved constantly at the Filter Back

Wash Water Recovery plant. The dosing of a filter aid was not necessary to achieve the

maximum permissible water turbidity of 0,5 NTU. Higher particle counts were observed

for filtered water at the Filter Wash Water Recovery plant in comparison with filtered

water from the main treatment process with similar turbidities. This emphasises the

sensitivity of particle counting as a tool to optimise plant performance. The risk of

54



protozoa in the finished water can be minimised by operating a plant under optimal

conditions. Some of the advantages and disadvantages of turbidity and particle counting

techniques are summarised in Table 21.

Table 21: Advantages and disadvantage of turbidity meters and particle counters.

Turbidity

• Turbidimetric measurement

• Qualitative measurement

• No clogging problems

• Can handle high test frequency

• Can handle high spikes in turbidity

• Standard calibration for turbidimeters

• Data interpretation is simple.

Particle counting

• Count and size particles

• Quantitative measurement

• Prone to clog with particles > 800um

• Limited to low volume water processes

• Cannot handle high spikes in particles

• Proper setup, calibration and maintenance

is critical

• Data interpretation more complex.

The microbiological quality of the filtered water was comparable with filtered water from

the main treatment process as measured by standard plate counts. Slightly higher SPCs

were observed for the filter backwash.

No protozoa were detected in the filtered water during the duration of the project.

The chlorine demand of the recovered filter water was 1,2 mg/e with a median value of

1,0 mg/e, which is similar to that of filtered water. If water from the two sources were

mixed the chlorine demand of the blended water would remain unchanged.

The total organic carbon is within the SANS 0241 guideline for Class O water with a low

SUVA value being consistent with water of low organic loading.

Invertebrate numbers (excluding diptera) exceeded the Rand Water recommended limit of

20 per m3 but were within the maximum permissible Rand Water production limit of 100

per m3. Numbers as high as 60 000 organisms/m3 were occasionally determined in the

feed water to the plant.

Diptera numbers exceeded the recommended limit of one organism per m3 but was within

the maximum permissible limit of four organisms per m3.

Most of the filtered water samples did not contain any algal cells. No taste and odour

problems were experienced over the duration of the study. PAC dosing should remove

taste and odour compounds effectively.

55



• All the chemical parameters were within the SANS guideline of Class O water. Spent

filter wash water can successfully be treated to potable standard.

• The optimum chemical dosing was 3,5 and 6 mg/C Fe as FeCb as Fe and cationic

poly electrolyte respectively. High density underflow sludge should be recycled to provide

optimum particle interaction for the most effective coagulation. The dosing of a filter aid

was not required to produce filtered water of 0,5 NTU turbidity or less.

• A lower rise rate through the lamellae plates could produce Denslator overflow turbidities

of less than five NTU. The cost implications should be weight against the benefits.

6.2 EXPERIMENTAL TREATMENT UNITS

6.2.1 Ozone/ GAC filtration

• AOC concentrations are increased by 39% after a 0.36 mg (Vmg TOC dosage. Five

minutes EBCT in the activated carbon filter was not enough to reduce the AOC to feed

water levels.

• No difference in TOC removal was observed between the different GAC processes.

Steady state conditions were reached within 10 000 to 15 000 bed volumes.

• The BAC processes showed improved removal of UV absorbing substances. Steady state

conditions (TOCeniueni/TOCteed = constant ratio) were reached within 10 000 to 15 000 bed

volumes.

• A significant reduction in chlorine demand was observed after GAC filtration.

• If taste and odour producing compounds are present in the water, GAC should be effective

in removing it.

6.2.2 Microjiltration

• A rapid increase in TMP at higher fluxes resulted in significantly reduced CIP intervals,

which renders microfiltration unsuitable for the treatment of clarified (with chemical

addition) spent filter wash water.

6.2.3 Ultraviolet disinfection

• UV disinfection at doses of 25 mJ/cm'2 is a viable option for the treatment of spent filter

backwash when the inactivation of protozoa is of primary concern. A post disinfection,

chlorine, step would be required as well.

56



RECOMMODATIONS FOR FUTURE STUDIES

The suspended material trapped on filter beds particles that

escaped the sedimentation system. Little is known about mechanisms of the recoagulation

and flocculation of destabilised particles and flocculated material.

8

TECHNOLOGY TRANSFER

A presentation was delivered at WISA Technical Divisions on the 26th of October 2000 on

the following topic: The treatment of filter backwash water.

51



APPENDICES

Table 22: Suspended solid concentration of the spent filter backwash collected from the sump

at different heights after four consecutive backwashes.

Sampling level

High

Medium

Low

Average

Suspended solids concentration (mg/C) in spent backwash sump.

1

770

338

276

2

786

319

369

3

378

206

192

4

139

234

166

348

Table 23: Suspended solids concentration of the spent filter backwash taken from the

discharge of the backwash basin pumps (set 1).

Sample no.

1

2

3

4

5

6

7

8

9

10

Total

Average

Time from start-up of

backwash pump (min)

0.5

1,0

1,5

2

3

4

6

10

15

25

Volume

sampled (C)

0,5

0,5

0,5

0,5

1,0

1.0

2,0

4.0

5.0

10

25

Suspended solid concentration

in sample (mg/C)

3380

1640

1220

485

380

325

300

305

255

220

375

Mass of solids in

sample (mg)

1690

820

610

243

380

325

600

1220

1275

2200

9363

58



Table 24: Suspended solids concentration of the spent filter backwash taken from the

discharge of the backwash basin pumps (set 2).

Sample no.

1

->

3

4

5

6

7

8

9

10

Total

Average

Time from startup of

backwash pump (min)

1

2

3

4

5

6

8

10

15

25

Volume

sampled {t)

1,0

1,0

1.0

1,0

1,0

1,0

2,0

2,0

2,0

5,0

17

Suspended solid concentration

in sample (mg/C)

420

300

265

440

315

290

310

295

295

270

303

Mass of solids in

sample (mg)

420

300

265

440

315

290

620

590

590

1350

6065

Table 25: A summary of the calculated sludge production for a seven-week period.

Week

1

2

3

4

5

6

7

Average

Total

Average Water Treated

(Ml/day)

29,8

32,3

27,3

25,0

25,2

19,5

33,3

27,5

192,4

Turbidity [NTU]

8,1

8,0

8,7

7,4

6,0

7,3

12.2

8,3

Total Sludge Produced [tons]

4,185

4.885

19,380

17,700

6,315

8,560

3,300

9,2

64,325

59



Table 26: Cumulative particle counts of the filtered water at the filter

Minimum

Maximum

Average

10* Percentile

50th Percentile

90Ih Percentile

backwash plant

Cumulative Particle Count per ml larger than channel size (jim) indicated below

1

473

2150

937

541

778

1411

2

235

833

362

235

268

550

3

142

493

222

143

160

339

4

75

250

120

77

91

179

5

39

111

61

40

53

90

6

27

65

42

27

40

61

7

21

48

32

22

30

46

8

17

39

26

18

22

37

10

10

27

16

10

14

24

12

5

15

8

5

7

14

15

2

9

4

2

3

7

20

0

4

2

I

2

3

25

0

1

1

0

1

1

35

0

1

0

0

0

1

so
0

1

0

0

0

0

100

0

0

0

0

0

0

Turbidity

(NTU)

0,21

0,32

0,25

0,22

0,26

0,28

Table 27: Cumulative particle counts of the filtered water at filter house 4, Zuikerbosch.

Minimum

Maximum

Average

10Itl Percentile

50m Percentile

90"1 Percentile

Cumulative Particle Count per ml larger than channel size <jim) indicated below

1

172

1402

479

181

402

722

2

81

754

230

85

183

334

50

478

143

53

112

207

4

30

283

83

33

63

121

5

18SB;

161

45

19

34

66

6

111

31

14

23

44

7

10

84

24

11

18

36

8 n

8

64

20

9

15

30

10

6

36

13

6

10

20

12

4

22

9

4

8

15

15

2

9

4

2

3

5

20

1

3

2

1

1

2

25

0

2

I

0

1

2

35

0

1

0

0

0

1

50

0

0

0

0

0

0

100

0

0

0

0

0

0

Turbidity

(NTU)

0,12

0,38

0,24

0,15

0,22

0,33

60



Table 28: Cumulative particle counts of the filtered water at filter house 2, Vereeniging.

Minimum

Maximum

Average
